- Onderdelen -
- Spare parts -

[m WINNTEC ’

- Pieces de rechange -

- Ersatzteile -

Y471147HD

Art. Nummer

Description

Y471147HD-1

Main Stand TC-001

Y471147HD-2

Left clamp arm TC-011

Y471147HD-3

Right clamp arm TC-010

Y471147HD-4

Axle TC-004

Y471147HD-5

PU foam wheel 10" 3-4.00

Y471147HD-6

Tension spring

Y471147HD-7

Spacer TC-005

Y471147HD-8

Axle cap

)
kOOO\lO\U'I-bUJNI—tg

Y471147HD-9

Hex bolt M8-1.25

10 [Y471147HD-10

Flat washer M10

11 [Y471147HD-11

Hexagonal nut M8-1.25

12 [Y471147HD-12

Nylon plug M8

13 [Y471147HD-13

Compr. Spring washer without thread

14 1Y471147HD-14

3.5 compr. Spring

15 |Y471147HD-15

Compr. Spring washer with thread

16 [Y471147HD-16

Hex bolt M8*45

17 1Y471147HD-17

Hex bolt M6*60

18 [Y471147HD-18

Flat washer M6

19 [Y471147HD-19

Nylon Roller TC-006

20 |Y471147HD-20

Handel grip TC-007

21 |Y4/114/HD-21

End frame for frame TC-008




	Pagina #1

